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The long proven superior quality of SWISSPEARL

ventilated façade systems rests on a unique

global quality approach, from the suppliers of raw

materials up to the moment when the façades are

installed. To guarantee quality in a reliable way

for architects and investors, SWISSPEARL

panels do more than undergo the tests to fulfil

the minimum standards legally required in

Europe, the USA and many other countries.

Many other tests and approvals have been carried

out to meet specific regulations in various markets

or as information about other performance qualities

and criteria of interest such as outdoor weathering,

colour stability, sound reduction, impact resistance,

seismic, hail, etc.

The following pages show a small selection of

available certificates and approvals, all performed

by accredited independent institutes. You will also

find the exhaustive list of the currently existing test

reports. More to follow.

Tests and Approvals

Heat-Rain Test  method provides
a practical moisture movement test
of flat panels due to changes in
moisture content.
After 50 heat-rain cycles - 2 h 50 min
water spray and 2 h 50 min radiant
heat - the panels are inspected
regarding their visible and physical
condition.

SBI Test  Reaction to fire tests for
building products exposed to the
thermal attack of a single burning item.

Ball-throwing safety  Bombarding
the wall element wiht a handball.
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S-CERT
Swiss certification
body for construction
products
www.scert.ch

The accredited Quality Supervision Company S-CERT Switzerland

audited all these test reports to certify the accuracy of the list.

For decision-makers, this is the guarantee that they can truly rely

on the unmatched quality and performance for which SWISSPEARL

is famous.
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]  Values of Standards and Tests [ Flat sheets for façades

Product data
SWISSPEARL

Density

Thickness

Weight

Tolerances on Dimensions
Panel thickness
Panel length and width
Straightness of edges
Squareness of edges

Modulus of rupture
Crosswise dry
Lengthwise dry
Average value
(Mean crosswise/lengthwise)

Modulus of Elasticity
(Mean crosswise/lengthwise)

Surface Burning Characteristics
(Flame spread/Smoke)

Fire Classification

Coefficient of Thermal
(-30 °C to +30 °C)
 Expansion (Average)

Coefficient of Thermal
Conductivity

Moisture content

Water Absorption

Moisture Movement
(50 % to 90 % RH)

Water Tightness

SWISSPEARL CARAT, REFLEX, XPRESSIV
Coloured through cement composite with either translucent or pigmented surface finish incl. R-colours
SWISSPEARL NOBILIS, PLANEA
Grey cement composite with either translucent or pigmented surface finish

Valid for warranty
Eternit Standards

1.7 – 1.9 g/cm3 at 20 °C

7.9 ± 0.5 mm

Approx. 16 kg/m2

± 0.5 mm
± 1.0 mm
± 1.0 mm/m
± 0.5 mm/m

24 MPa [1]

17 MPa [1]

21 MPa [1]

Approx. 15’000 MPa

0 / 0

A2-s1, d0
Nonflammable/
Incombustible

1.0 · 10 -5 mm/mm °K

0.56 W/m °K

< 6 M.-%

< 14 M.-%

1 ‰

24 hours

Third party institute
EN Test. Nr. Performance

EN 12467 1.9 g/cm3

7.3.1

EN 12467 8.1 mm
7.2.3

EN 12467 ± 0.1 mm
7.2.3 ± 0.6 mm

� 2.0 mm/m
± 0.0 mm/m

EN 12467 30 MPa
EN 12467 21 MPa
EN 12467 25 MPa

EN 12467 16'000 PMa

- -

EN 13501-1 A2-s1, d0
Nonflammable/

Incombustible

- 1.0 · 10 -5 mm/mm °K

EMPA 0.56 W/m °K

- 5 M.-%

- 12 M.-%

- -

EN 12467 24 hours

Test Report 01-42233.01 (ATI) ICC-ESR-1248
ASTM Nr. Performance

C 120-90 0.310 inches

C 120-90 28.6 MPa
C 1185-95 18.2 MPa
C 120-90 23.7 MPa

C 120-90 18'450 MPa

E 84-99 0/15 (0/< 5)
Did not ignite

E 84-99 UPS Class 1
NFPA Class A

E 228-95 1.25 · 10 -5 mm/mm °K

C 518-98 7.5 Btu/h °F ft2

C 1185-95 5.1 M.-%

C 1185-95 9.2 M.-%

C 1185-95 0.8 ‰

C 1185-95 No visible droplets
or surface wetting

For information: values obtained by independent testing institutes

[1]  Age of 7 days
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Valid for warranty
Eternit Standards

> 1000 cycles
< 3 % after 200 cycles

21 MPa

50 cycles

Resistant

Third party institute
EN Test. Nr. Performance

EMPA > 1000 cycles

EN 12467  21 MPa

EN 12467 50 cycles

- -

Test Report 01-42233.01 (ATI) ICC-ESR-1248
ASTM Nr. Performance

C 1185-95 20.3 MPa

C 1185-95 19.7 MPa

C 1185-95 No damage or
structural alterations

visible

D 1308-87 No visible change

G 155-05

CARAT Sapphire 7060 �E = 1.1
CARAT Black Opal 7020 �E = 1.3

CARAT Coral 7030 �E = 0.6
CARAT Amber 7080 �E = 1.9
REFLEX Silver 9000 �E = 0.3

REFLEX Blue Ice 9040 �E = 1.2
REFLEX Sunset 9230 �E = 0.7

CARAT Topaz 7070 �E = 0.5
CARAT Topaz 7073 �E = 0.4
CARAT Jade 7050 �E = 0.5

REFLEX Autumn Leaves 9270 �E = 0.8

CARAT Azurite 7040 �E = 1.4
CARAT Amber 7083 �E = 0.5

CARAT Onyx 7099 �E = 0.3
CARAT Azurite 7040 �E = 1.7
CARAT Coral 7030R �E = 0.3

CARAT Black Opal 7020R �E = 2.1
REFLEX Champagne 9290 �E = 1.6
REFLEX Black Velvet 9221 �E = 1.2

XPRESSIV Brown 8270 �E = 1.6
XPRESSIV Red 8230 �E = 0.5

XPRESSIV Dark Grey 8220 �E = 1.3
XPRESSIV Green 8050 �E = 1.3
XPRESSIV White 8090 �E = 0.5

For information: values obtained by independent testing institutes

]  Values of Standards and Tests [ Flat sheets for façades

Product data
SWISSPEARL

Frost Resistance
(Flex. Strength/Swelling)

Warm Water Resistance
(Average)

Heat/Rain Exposure

Resistance to acid rain

Resistance to UV (Xenon Arc
Light acc. Weathering)
Exposure Duration

2000 hours

2500 hours

3000 hours

5000 hours
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Building products are stressed by natural elements - wind, rain, cold, heat,
sunlight - and by man-made phenomena - noise, fire, and blast. Architectu-
ral Testing’s experts perform standard-based and custom-designed tests
to measure product and system performance.

Certification, Mechanical and Physical

BBA
British Board of
Agrément
www.bbacerts.co.uk

DIBT
Deutschesw Institut
für Bautechnik
www.dibt.de

MPA
Materialprüfanstalt
Berlin-Brandenburg
www.mpa.de

SWISS TS TÜV
www.swissts.ch
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Certification, Mechanical and Physical

ATI
Architectural
Testing Inc.
www.archtest.com

Miamidade
County
www.miamidade.gov



 8 I TESTS  AND  APPROVALS

A fire test is a means of determining whether or not fire protection products meet minimum
performance criteria as set out in a building code or other applicable legislation. Successful
tests in laboratories holding national accreditation for testing and certification result in the
issue of a certification listing. The listing is public domain, whereas the test report itself is
proprietary information belonging to the test report owner.

Fire

CBMA
China Building
Materials Academy
www.cbma.com.cn

L.S.F.
LSFire Testing
Laboratories
www.lsfire.it

ICC-ES
ICC Evaluation Service
www.icc-es.org

UMC IMS
Institut za ispitivanje
materijala a.d.
Beograd
www.institutims.co.yu
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Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Certification Authority Product/Panel

1 December 2006 ICC  Evaluation Services Inc. SWISSPEARL
ICC Report ESR-1248 5360 Workman Mill Road Fibre Cement Panels

Whittier, California 90601

21 December 2006 DIBt  Deutsches Institut für Bautechnik SWISSPEARL-Faserzementtafeln
Zulassung Z-31.1-158 Kolonnenstrasse 30 L zur Bekleidung von Aussenwänden 8 mm

D-10829 Berlin

25 July 2007 City of Los Angeles SWISSPEARL
Application for new general Department of Building and safety Fibre Cement Panels
approval or technical
modification

7 August 2007 BBA British Board of Agrément SWISSPEARL
BBA Agrément Bucknalls Lane, Garston Watford Cladding Panels 8 mm and 12 mm
Certificate No 07/4454 Herts WD25 9BA

UKAS 113

24 August 2007 Public health authority / SWISSPEARL
Hygiene certificate Labour inspectorate
No. 1453600 Moscow

17 March 2008 MPA  Materialprüfungsanstalt SWISSPEARL
Certificate of conformity Berlin-Brandenburg GmbH Fibre Cement sheets
Reg.-No. 08/2216/01 Voltastrasse 5, Geb. 10.6

D-13355 Berlin

27 May 2008 A.C. Consulting Solutions Inc. SWISSPEARL
Commentary on Standards Anthony Crimi Exterior Wall Cladding Products
Comparison Fact Sheet for 10660 Yonge St., Richmond Hill, ON
SWISSPEARL Exterior Wall Cladding Canada, L4C 4HO
Products for Use in Canada
Q & A Fact Sheet for Canada

23 June 2008 FBC Florida Building Commission SWISSPEARL
Product Approval Application Florida Department of Building Panels Walls
ID: FL 9931

20 February 2009 MOOU RSZ "OPITNOJE" SWISSPEARL
Fire certificate E-179, Gagarina a/5 Panel
No. 0228011 105179 Moscow, Russia

14 May 2009 MOOU RSZ "OPITNOJE" SWISSPEARL
System Certificate GOST-R E-179, Gagarina a/5 Panel and System
No. 1071577 105179 Moscow, Russia

22 April 2009 MIAMI-DADE COUNTY "SWISSPEARL Façade"
Notice of Acceptance (NOA) Building Code Compliance Office (BCCO) Cement Composite Wall
No. 09-0115.05 Product Control Division Panel System

140 West Flager Street, Suite 1603
Miami, Florida 33130-1563

] Certifications [ Status 25. Oktober 2010



Year

2008

2008

2008

2008

2009

2009

2009

2009

2009

2009

2009

2009

2009

2009

2009

2010

2010

2010

2010

2010

Audit Report No.

84483.01-103-74

R2579310810311243

Akt No. 060/OS-08

07/4454

87141.01-103-74

R2579310903200910

09/2216/06/B

70003078_2009

R2579310906050956

07/4454

R2579310909091133

R2579310911171251

07/4454

70765081

R2579311006041146

ESR-1248
Form Q-21

R2579311009091049

07/4454

Date

17 October

31 October

10 / 11 December

12 December

24 February

20 March

28 April

04 / 05 May

05 June

02 July

11 August

09 September

12 / 13 October

17 November

10 December

10 / 11 May

04 June

26 July

09 September

22 October

] Quality Management System recents audits [

Institute / Authority

ATI / ICC   Architectural Testing
Inc. / International Code Council
ICC-ESR-1248 b IAS AA-676

ULI / ULC  Underwriters
Laboratories Inc. of Canada

MOOU RZC OPITNOJE  Russia

BBA / S-Cert AG British Board of
Agrément
UKAS 113

ATI / ICC  Architectural Testing
Inc. / International Code Council
ICC-ESR-1248; IAS AA-676

ULI / ULC  Underwriters
Laboratories Inc. of Canada

MPA BB Berlin Brandenburg
Reports on Surveillance
EN/ISO/IEC 17020 and 17025

TÜV  SÜD  Management Service
ISO 9001

ULI / ULC  Underwriters
Laboratories Inc. of Canada

BBA / S-Cert AG British Board
of Agrément
UKAS 113

DOW CORNING
Structural Glasing

ULI / ULC  Underwriters
Laboratories Inc. of Canada

PRI/ICC International Code
Council
ICC-ESR-1248; PRI AA-709

ULI / ULC  Underwriters
Laboratories Inc. of Canada

BBA / S-Cert AG British Board
of Agrément
UKAS 113

TÜV  SÜD  Management Service
ISO 9001

ULI / ULC  Underwriters
Laboratories Inc. of Canada

QCC  Quality Control
Consultants, LLC

ULI / ULC  Underwriters
Laboratories Inc. of Canada

BBA / S-Cert AG British Board
of Agrément
UKAS 113

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Result

Status 25. Oktober 2010

Quality Management System, compliance with ISO 9001
Factory production control compliance with EN 12467
Product performance and compliance with
EN 12467, ICC-ESR-1248, BBA 07/4454, ULI/ULC R25793

Date of issue

22 Oct. 2008

31 Oct. 2008

12 Dec. 2008

22 Dec. 2008

03 March 2009

20 March 2009

30 July 2009

12 May 2009

05 June 2009

22 July 2009

11 August 2009

09 Sep. 2009

13 Oct. 2009

17 Nov. 2009

10 Dec. 2009

12 May 2010

04 June 2010

26 July 2010

09 Sep. 2010

22 Oct. 2010
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] Colour Testing [

Result
Date of issue
Attestation No.
Test

13 April 2005
53954.02-106-31
Accelerated Weathering

27 July 2005
55776.01-106-31
Accelerated Weathering

31 August 2006
62327.04-106-31
Accelerated Weathering

25 January 2007
62327.06-106-31
Accelerated Weathering

24 May 2007
62327.08-106-31
Accelerated Weathering

22 August 2007
71019.02-106.31
Accelerated Weathering

5 May 2008
71019.04-106-31
Accelerated Weathering

16 December 2008
80240.02-106-31
Accelerated Weathering

17 November 2009
89997.02-106-31
Accelerated Weathering

Institute / Authority

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS TL-144; AAMA

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS TL-144; AAMA

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS TL-144; AAMA

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS TL-144; AAMA

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS TL-144; AAMA

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS TL-144; AAMA

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS TL-144; AAMA

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS TL-144; AAMA

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS TL-144; AAMA

Product / Panel

SWISSPEARL  8 mm
- CARAT Sapphire 7060 (Titanium)
- CARAT Black Opal 7020 (Anthrazite)
- CARAT Azurite 7040
- CARAT Coral 7030 (Ruby)

SWISSPEARL  8 mm
- REFLEX Silver 9000
- REFLEX Blue Ice 9040
- CARAT Amber 7080
- REFLEX Sunset 9230

SWISSPEARL  8 mm
- REFLEX

Autumn Leaves 9270
- CARAT Topaz 7070
- CARAT Topaz 7073
- CARAT Jade 7050

SWISSPEARL  8 mm
- CARAT Azurite 7040
- CARAT Amber 7083

SWISSPEARL  8 mm
- CARAT Black Opal 7020 R
- CARAT Coral 7030 R

SWISSPEARL  8 mm
- REFLEX Champagne 9290
- CARAT Onyx 7099
- XPRESSIV Dark Grey 7220

SWISSPEARL  8 mm
- REFLEX Champagne 9290
- CARAT Onyx 7099

SWISSPEARL  8 mm
- REFLEX Platinum 9020
- XPRESSIV Brown 8270
- XPRESSIV Red 8230
- XPRESSIV Dark Grey 8220

SWISSPEARL  8 mm
- CARAT Azurite 7040
- XPRESSIV Green 8050
- XPRESSIV White 8090
- REFLEX Black Velvet 9221

Standard

ASTM G 155-00

ASTM G 155-00

ASTM G 155-00

ASTM G 155-00

ASTM G 155-05

ASTM G 155-05

ASTM G 155-05

ASTM G 155-05

ASTM G 155-05

Weathering 2000 hours
�E = 1.1
�E = 1.3
�E = 2.3
�E = 0.6

Weathering 2000 hours
�E = 0.3
�E = 1.2
�E = 1.9
�E = 0.7

Weathering 2500 hours

�E = 0.8
�E = 0.5
�E = 0.4
�E = 0.5

Weathering 3000 hours
�E = 1.4
�E = 0.5

Weathering 5000 hours
�E = 2.1
�E = 0.3

Weathering 3000 hours
�E = 1.3
�E = 0.3
�E = 3.6

Weathering 5000 hours
�E = 1.6
�E = 0.3

Weathering 5000 hours
�E = 2.5
�E = 1.6
�E = 0.5
�E = 1.3

Weathering 5000 hours
�E = 1.7
�E = 1.3
�E = 0.5
�E = 1.2

Status 25. Oktober 2010
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] Mechanical and physical Testing [

Result

The use of Aluminium rivets
to attach cement board to
galvanized steel is unlikely
to cause a problem in
service in a curtain wall

ICC ESR-1248

ICC ESR-1248

Sound Transmission
Class (STC)
33 dB
Outdoor/Indoor
Transmission Class (OITC)
28 dB
Sound Reduction Index RW
33 dB

Sound Transmission Class
(STC)
 34 dB
Outdoor/Indoor Class
(OITC)
31 dB
Sound Reduction Index RW
35 dB

Resonance Frequency
4.9 Hz.
Dampening factor
0.04
Coincidence Frequency
2629 Hz.

Resonance Frequency
7.25 Hz.
Dampening factor
0.15
Coincidence Frequency
1739 Hz

The samples tested
fulfilled the requirements
of EC 1

Sound Reduction Index
RW Base Wall
47 dB
Cladding Wall
62 dB
Noise Reduction
Improvement
15 dB

Status 25. Oktober 2010

Date of issue
Attestation No.
Test

10 February 2004
# G400532
Galvanic Corrosion Testing
of a Wall Panel

15 November 2005
42233.03-106-26
Performance
Transverse Wind Load
Strength. Timber sub-frame

26 May 2006
42233.04-106-26
Performance
Transverse Wind Load
Strength. Steel sub-frame

13 December 2006
69384.01-113-11
Sound Transmission Loss

13 December 2006
69389.01-113-11
Sound Transmission Loss

19 March 2007
69596.01-113-11
Acoustical performance.
Vibration testing of
Resonance Frequency

20 March 2007
69597.01-113-11
Acoustical performance.
Vibration testing of
Resonance Frequency

10 May 2007
030407
Simulated static and
dynamic wind load

9 July 2007
73293.01-113-11
Sound transmission loss
and Noise Reduction Index

Institute / Authority

Bodycote
Materials Testing Inc. 15 High
Ridge Court, Cambridge Onta-
rio, Canada, N1R 7L3
Accr. Lab. No 6; AAMA

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS TL-144; AAMA

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS  TL-144; AAMA

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS  TL-144; AAMA

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS  TL-144; AAMA

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS  TL-144; AAMA

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS  TL-144; AAMA

Dörig Bauphysik AG
Haltelhusstrasse
CH-9402 Mörschwil

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS  TL-144; AAMA

Standard

ASTM G 87-02

ASTM E 72
ASTM C 20
ASTM C 1185
ASTM C 1186

ASTM E 72

ASTM E 90-04
ASTM E 413-04
ASTM E 1332-90
ASTM E 2235-04
ISO 140-3
ISO 717-1

ASTM E 90-04
ASTM E 413-04
ASTM E 1332-90
ASTM E 2235-04
ISO 140-3
ISO 717-1

EC 1

ASTM E 90-04
ASTM E 413-04
ASTM E 1332-90
ASTM E 2235-04
ISO 717-1

Product / Panel

SWISSPEARL

SWISSPEARL  8 mm

SWISSPEARL  8 mm

SWISSPEARL CARAT
Black Opal 8 mm

SWISSPEARL CARAT
Coral  12 mm

SWISSPEARL CARAT
Black Opal  8 mm

SWISSPEARL CARAT
Coral  12 mm

SWISSPEARL 8 mm
SIGMA 8

SWISSPEARL  8 mm
(Façade panel / Cladding Sys-
tem)
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Date of issue
Attestation No.
Test

1 August 2007
70780.01-120-32
Seismic Drift testing

04 July 2008
77956.01-109-18
Miami-Dade County Testing

12 September 2008
210808
Simulated static and
dynamic wind load

26 November 2008
231008
Simulated static and
dynamic load

5 May 2009
No 123
Certification tests
(Material, System and fire)

8 July 2009
No 344-0194T-09
Uniform static wind load

22 July 2009
Report No. 6531-09-1
Sound absorption
coefficient

25 March 2010
No 2010L-00080
Material characteristics

10 June 2010
S2.2/10-189-1

18 August 2010
S2.1/10-345

Product / Panel

SWISSPEARL  8 mm
(Façade panel / Cladding System)

SWISSPEARL CARAT  8 mm

SWISSPEARL 12 mm
SIGMA 12
Perforated panels

SWISSPEARL 8 mm
Engraved panels

SWISSPEARL CARAT
Coral  8 mm

SWISSPEARL CARAT
Black Opal   8 mm

SWISSPEARL CARAT
8 mm and 12 mm
perforated

SWISSPEARL REFLEX
Black Velvet  8 mm

SWISSPEARL CARAT
Black Opal  12 mm

SWISSPEARL CARAT
Azurit  8 mm

Proven for a 6" (152.4 mm)
interstorey drift for vertical
and horizontal layout
configuration.

The samples tested met
the requirements set for
± 63 psf (= ± 3.0 kPa)
Design pressure.
Test Pressure =
± 94.5 psf (= ± 4.5 kPa)

The samples tested
fulfilled the requirements
set by the City Tunneln
Authority of Malmö
(Sweden)

The samples tested
fulfilled the requirements
of EC1

Certfication of the panels
and the façade system
GOST-R for Russia

Design pressure
80 psf
Ultimate Test pressure
120 psf
without failure

Sound absoprtion
coefficient in relation to
frequency and hole or
slot size/pattern in
SWISSPEARL panels
Max. �����s = 0.94 at
f = 800 Hz

Material parameters
Material fulfil the criteria
and is conform to
the standard

Testing the ball-throwing
safety. Fulfil the criteria
Resistant to ball throwing.

Testing the ball-throwing
safety. Fulfil the criteria
Resistant to ball throwing.

Institute / Authority

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS  TL-144; AAMA

ATI  Architectural Testing Inc.
130 Derry Court, York
PA 17406-8405
IAS  TL-144; AAMA

Dörig Bauphysik AG
Haltelhusstrasse
CH-9402 Mörschwil

Dörig Bauphysik AG
Haltelhusstrasse
CH-9402 Mörschwil

MOOU RZC OPITNOJE
E-179 Gagarina 5
105179 Moscow Russia
GOST-R Accreditation

Force Engineering &
Testing Inc
19530 Ramblewood Drive
Humble, Texas 77338
Texas Reg. No F-4611
Dade County Lab Certification
No. 05-1122.13

Institut für Lärmschutz
Kühn + Blickle
Gewerbestrasse 96
CH-6314 Unterägeri
Member of Swiss association
of acoustic

National Research Center
of Testing Technique for
Building Materials
Guanzhuang, Chaoyang
District P.R.C.
Beijing 100024

MFPA Leipzig GmbH
Hans-Weigel-Strasse 2b
DE-04319 Leipzig

MFPA Leipzig GmbH
Hans-Weigel-Strasse 2b
DE-04319 Leipzig

Result

Status 25. Oktober 2010

Standard

AAMA 501.6-01

TAS 201-94
TAS 202-94 = ASTM E 330
TAS 203-94

EC 1

EC 1

GOST-R
IZ-OPTINOJE
ROSS RU.001.21C3096

ASTM E 330-02

EN ISO 354

GB/T7019-1997
GB/T9266-1988
GB/T9265-1988
GB/T6739-1996
SN/T0308-93

DIN 18032-3 1997

DIN 18032-3 1997
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] Fire Testing, Reaction to fire [

Date of issue
Attestation No.
Test

10 March 2008
MPA NRW 230003556-3
MPA NRW 23001870-1 SBI
MPA NRW 23001870-6 PCS

18 November 2003
Certificate Br. 016/03 PP

2 November 2006
LTM Br. 2647/06-1

10 Nov. 2005 / 6 Dec. 2005
Orientating test
LSF/11246
LSF/O11246/00008 SBI
LSF/C05078-05081/06 PCS

15 May 2006
LSF/11520/NC
Room Corner Test (RCT

17 May 2006
VTEC # 100-2414-2

18 May 2006
VTEC # 100-2451
Toxicity

13 June 2006
906027 SRC
Fire Modelling Report in
Support of an Equivalency
to permit the use of
combustible exterior cladding

27 September 2006
EQ 401959 Equivalency

30 October 2006
Code Section 27-131

February 2007
GFT-3645/07

30 Mar. 2007 / 16 Mar. 2007
LSF/E00118 EN 13501-1
LSF/12081/E00118/08 SBI
LSF/12081/E00118/06 PCS

Institute / Authority

MPA NRW Dortmund
Auf den Thränen 2
D-59597 Erwitte
NB No. 0432

LTM  d.o.o.
HR-10000 Zagreb

LTM  d.o.o.
HR-10250 Zagreb

L.S.F.
Via Garibaldi 28/A
I-22070 Montano Lucino
NB No. 1598

L.S.F.
Via Garibaldi 28/A
I-22070 Montano Lucino
NB No. 1598

VTEC  Laboratories Inc.
212 Manida Street, Bronx
New York 10474

VTEC  Laboratories Inc.
212 Manida Street, Bronx
New York 10474

SENEZ REED CALDER
Fire Engineering Inc.
Vancouver BC
Canada
V5Z 1K5

City of Vancouver
Chief Building Official

NYC  Department of Buildings
280 Broadway, New York
Y 10007

UMC / IMS
11000 Beograd

L.S.F.
Via Garibaldi 28/A
I-22070 Montano Lucino
NB No. 1598

Product / Panel

SWISSPEARL
ETERPLAN PLUS  8 mm
(8 Oct. 2003: ETERPLAN PLUS,
ETERPLAN N  8 mm)

SWISSPEARL  NOBILIS  8 mm
(18 Nov. 2003: NATURA  8 mm)

SWISSPEARL

SWISSPEARL CARAT
Onyx  8 mm
(10 Nov. 2005: CARAT Ivory 7090)

Ventilated façade
SwissPearl - Thickness 8 mm

SWISSPEARL CARAT
Black Opal  8 mm
(17 May 2006: Anthrazite N 7020)

SWISSPEARL CARAT
Black Opal  8 mm
(17 May 2006: Anthrazite N 7020)

SWISSPEARL CARAT

SWISSPEARL
Exteriore Wall Cladding
Product  8 mm

SWISSPEARL CARAT
Black Opal  8 mm
(17 May 2006: Anthrazite N 7020)

SWISSPEARL

SWISSPEARL CARAT
Onyx  8 mm

Standard

EN 13501-1
EN 13823
EN ISO 1716

DIN 4102-1

DIN 4102-1

EN 13501-1
EN 13823
EN ISO 1716

ISO 9705
prEN 14390

ASTM E136

Pittsburgh Protocol

CAN/ULC-S134
ISO 9705
NBC 2005
VBBL 1999

VBBL 1999
(Vancouver Building
By-Law)

ASTM E136
Pittsburgh Protocol

DIN 4102-1

EN 13501-1
EN 13823
EN ISO 1716

Reaction to fire
Classification A2-s1, d0

Reaction to fire
Classification A2

Reaction to fire
Classification A2

Reaction to fire
Classification A2-s1, d0

Total Heat Release (THR)
 73 MJ
Fire Growth Rate (FIGRA)
 0.11 kW/s
Total Smoke Production
(TSP)
396 m2

Smoke Growth Rate
(SMOGRA)
0.46 m2s2

Flaming Droplet Particles
none

Reaction to fire
Passed all criteria as
specified by  ASTM E136
non-combustible

Toxicity
LC50 > 100g
LA50 = 6.158

Complies with
CAN/ULC-S134

SWISSPEARL meets
the acceptance criteria
required by the VBBL

MEA 500-06-M
Satisfy Building code
Requirements of NYC

Reaction to fire
Classification A2

Reaction to fire
Classification A2-s1, d0

Result

Status 25. Oktober 2010

L.S.FIRE  LABORATORIES
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Result
Date of issue
Attestation No.
Test

13 July 2007 / 29 June 2007
LSF/E00129 EN 13501-1
LSF/12323/E00129/08 SBI
LSF/12323/E00129/06 PCS

22 July 2008
R25793
07/CA59279

21 October 2008
PF 12971 / 11772

18 December 2008
No. 1218
Large fire system test

12 January 2009
LSF/E00162 Classif.
LSF/13205/E00163/08 SBI
LSF/13205/E00163/06 PCS
LSF/13204/E00162/08 SBI
LSF/13204/E00163/06 PCS

18 May 2009
No. 01.14431.01.104 [1]
Large fire system test
(ISMk)

08 July 2009
LSF/E00152 Classif.
LSF/13157/E00152/08 SBI
LSF/13157/E00152/06 PCS
LSF/13158/E00153/08 SBI
LSF/13158/E00153/06 PCS

04 November 2009
NP-03935/A//09/BP
Large scale fire test

09 December2009
NP-03113/P/09/BP
Large scale fire test

26 March 2010
No 2010-0942
Material characteristics

Institute Authority

L.S.F.
Via Garibaldi 28/A
I-22070 Montano Lucino
NB No. 1598

ULC Underwriters’
Laboratories of Canada
7 Underwriters Road
Toronto, ON
M1R 3B4 Canada
IAS  TL-213

DANAK / DBI
Dansk-og sikringsteknisk
Institut
Jerholmen 12
DK-2650 Hvidovre

MOOU RSZ OPITNOJE
E-179 Gagarina 5
105179 Moscow
E-179 Russia

L.S.F.
Via Alessandro Volta 36
I-22070 Grandate
NB No. 1598

SWRI  Southwest Research
Institute, Fire Technology Dep.
6220 Culebra Road
SanAntonio, 78238-5166
Texas, USA
IAS-TL-214

L.S.F.
Via Alessandro Volta 36
I-22070 Grandate
NB No. 1598

ITB Instytut
Techniki Budowlanej
Up. Filtrowa 1
00_611 Warszawa

ITB Instytut
Techniki Budowlanej
Up. Filtrowa 1
00_611 Warszawa

National Research Center
of Testing Technique for
Building Materials
Guanzhuang, Chaoyang
District P.R.C.
Beijing 100024

Product / Panel

SWISSPEARL CARAT
Black Opal 8 mm
System SIGMA 8

SWISSPEARL CARAT  8 mm

SWISSPEARL  8 mm

SWISSPEARL CARAT
Coral 7030   8 mm

SWISSPEARL  8 mm
REFLEX, XPRESSIV

SWISSPEARL CARAT
Black Opal 7020  8 mm

SWISSPEARL  8 mm
System MODULA C
REFLEX
CARAT Onyx and
Black Opal 7020

SWISSPEARL CARAT
Onyx  12 mm
Coral  12 mm

SWISSPEARL CARAT
System SIGMA 8
Black Opal  8 mm

SWISSPEARL REFLEX
Black Velvet  8 mm

Standard

EN 13501-1
EN 13823
EN ISO 1716

CAN/ULC-S134

DS/INSTA 412
NT FIRE 004
DS 1065-1

GOST 30244-94
GOST R 30402-96
GOST 12.1.044-89

EN 13501-1
EN 13823
EN ISO 1716

NFPA 285-06

EN 13501-1
EN 13823
EN ISO 1716

Large scale test
ISO 13785-2

Large scale test
ISO 13785-2

GB8624-2006 (EN 13501-1)
GB/T14402 (ISO 1716)
GB/T20285
GB/T20284

Reaction to fire
Classification A2-s1, d0

Complies with NBC of
Canada for external
wall assemblies

Material Class A

Reaction to fire
Flammability Group B1
Ignitability Group V1
Classification K0

Reaction to fire
Classification A2-s1, d0

Fire propagation
characteristic fulfilled
the acceptance criteria
stated in NFPA 285

Reaction to fire
Classification A2-s1, d0

Fall of surface 9.4% < 10%
Pieces do not burn
Maximal temperature 12000C
Materials fulfil all criteria

Fall of surface 5.6% < 10%
Pieces do not burn
Maximal temperature 12000C
Materials fulfil all criteria

Reaction to fire
Classification A2-s1, d0, t0

Status 25. Oktober 2010
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Tests and Approvals

P R E M I U M

S W I S S  Q U A L I T Y

FA Ç A D E  S Y S T E M S

F O R  H I G H - E N D

A R C H I T E C T U R E

Authorized Distributor

Eternit (Schweiz) AG
CH 88867 Niederurnen
Phone +41 (0)55 617 13 07

www.eternit.ch
liliane.blin@eternit.ch
Fax +41 (0)55 617 12 71

www.swisspearl-architecture.com
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